+ RIBP

(Part # PSFF001)

ROLLING BIGE POWER PRO'SERIESFRONT

JEEP FENDER

WARNING: Please Check with Local and State Laws Before Installation.

installation Instructions:

Parts Included:

Qty | | Parts Included: Qty
DS Front Fender 1 [| M5 Hex Nylon Lock Nut 3
PS Front Fender 1 [|5mm x 10mm x 1mm Flat Washer 3
M6 x 25mm Hex Bolt M10 x20mm Button Head Bolts 16
6mm x 12mm x 1.6mm Flat Washer 8 ||M10 X 20MM X 2MM Flat Washer 16
M6 Nylon Lock Nut 4 || M10 Nylon Lock Nut 16

IMPORTANT!: In order to install these fenders the wiper cowl! panel, and the
side cowl panels, must be removed from the vehicle.

"
OE Bolts 2
o

£

Bracket

Windshield >

N

' «—| OE

. / Bolts

For Warranty Information please call 800-237-7560

WWW.ROLLINGBIGPOWER.COM




Installation Instructions:

* Iq IB I:"" (Part # PSFF001)

ROLLING Bl G POWER

i | 1/4" Drill ‘ \’ 1
| Bit \L,' 0 2
e f 0
Inner Fender Structurﬂ ‘ 0o | -y
‘ - (Fig B) | f I

A\

Step 1: Working on one side of the vehicle at a time, unbolt and remove the
windshield brackets from the vehicle. Save hardware for reinstallation. (Fig. A)

~ Step 2: Remove the windshield wipers from the wiper cowl panel.

Step 3: Remove the wiper cowl panel to expose the fender bolts.
Step 4: Fold back the side cowl panel, as if it were hinged on the spot weld seam,
to expose the spot welds. Drill out the spot welds on the side cowl pariel to fender
seam using a 1/4” drill bit. Remove the side cowl panel from the vehicle. (Fig. B)
NOTE: Once removed, clamp the cowl panel to a work surface and bend the panel back
to it’s original shape. Save for reinstallation.
Step 5: Unbolt the OE hood catch from the OE fender. Save catch and hardware
for reuse.
NOTE: Steps 6 and 7 are for the passenger side fender Only!:
Step 6: Unplug the antenna wiring. Loosen and remove the antenna mast. (Fig. I)
Step 7: Pry the plastic cap off the base and unfasten the antenna base from the
fender. Save for reinstallation. (Fig. )
Step 8: Remove the OE inner fender liners from the vehicle. Save The OE
Hardware for reinstallation.
Step 9: Unbolt the OE fender bolts and remove the fender from the vehicle. Save
the hard-fware or reinstallation.
NOTE: The fenders are spot glued and will require some persistence to remove them.
Step 10: Cut the OE fender bracket off the inner fender structure. It will no longer
be needed. (Fig. C)

For Warranty Information please call 800-237-7560

WWW.ROLLINGBIGPOWER.COM




FC PN e o e

ROLLING BIG POWER

Step 11: Reinstall the fenders and secure using
the previously removed O Ehardware. (Fig. E)
Step 12: Reinstall the previously removed side cowl! panel to the inner fender
structure us-ing the supplied 3/16” X 1” self tapping screws. (Fig. F)
Step 13: Install the outer duct and the inner duct and
pass) to the fender using the 1/4”-20 X 3/4” stainless button head bolts.
(Fig. G)
Step 14: Install the fender lip guard and to the
outside of the wheel well using the supplied 3/8” X 1” stainless button head bolts.

(Fig.D
I\)OTE: The bottom fender lip guard bolt will align and install into the previously in-
stalled nutcert.

NOTE: Step 15 is for the passenger side fender Only!:
Step 15: Bolt the antenna base to the passenger side fender using the supplied
(3) 10-24 X 1” socket head bolts. Reinstall the plastic base cap, reattach the
antenna mast and reconnect the antenna wiring. (Fig. G)

éi | Inm,er Fender S}rt:\ct‘ure | (Fig E)

| | | : 1

( 1E
OEBolt|”
|
|
) 7

]

{
\

\'e==——
N\

Fenders

: \
| . *
drvr — 5
an 1 3/8” Nutcert

= 3/87 X47.SS >

(

B | | Inner Fender Structure I

OE ‘
Fender Sioh
Bracket ‘

X

Fenders / AV %

_

For Warranty Information please call 800-237-7560

WWW.ROLLINGBIGPOWER.COM



Installation Instructions:
(Part # PSFF001)

4 RIBI=

ROLLING BIE POWER

3/16” Self
Tapping
Screws

| |
| N, \ ‘ ‘
| %\' AlnnerFenderStruct% (I

\

(Fig F)

(6) 1/47-20 . e
Hardware [~ @ —
. - Inner Duct
\ ’ Antenna
s § Mast
. Fenders
¢ 4— | drvrand pass
(3) 10-24 -
Hardware 20 @ Outer
” / Duct
£I, [
% "

J/

. < (6) 1/47-20” X

| Base (3) 10-24 Allen ' 3/4” SS Bolts
r PRI CapJ/' /

(Fig G)

For Warranty Information please call 800-237-7560

WWW.ROLLINGBIGPOWER.COM




~ Installation Instructions:
HIRBIP

ROLLING BIG POWER

Step 16: While holding the inner fender liner into place install the rest of the plastic

retainers.

NOTE: The bottom portion of the inner fender liner will be sandwiched between the
body and fender.

Step 17: Reinstall the hood catch to the new fenders using the previously removed
OE hard-ware. (Fig. )

Step 18: Reinstall the windshield braces to the vehicle using the previously
removed OE hardware. (Fig. A)

Step 19: Repeat the previous steps on the remaining side of the vehicle.

Step 20: reinstall the factory wiper cowl panel using the previously removed OE
hardware.

Step 21: Reinstall the windshield wipers.

Step 22: Torque all OE hardware according to manufacturers specifications or the

supplied hardware according to the torque chart below. Installation is now
complete.

Cut Off Piece

(2) OE Bolt
Holes

/\

<«—__|OE Inner
Fender
Liner

(Fig H)

For Warranty Information please call 800-237-7560

WWW.ROLLINGBIGPOWER.COM



Installation Instructions
(Part # PSFF001)

R

ROLLING Bl & POWER

= \\S\Z# el “‘\
\\ e \ \" { \
L e \ Yl |
Fenders |
drvr |
and /
ass
1 /
/|
OE
Hardware
| (Fig I)

Bolt Torque and ID

-

Decimal System

l Metric System

All Torques in Ft. Lbs,

Bolt Size Grade 5 | Grade8 Bolt Size Class 9.8 |Class 10.9[Class 12.9
5/16] 15 20 M6 5 9 12
3/8| 30 45 M8 18 | 23 | 27
7/16] 45 60 M10[ 32 45 50
12| 65 90 M12[ 55 75 90
9/16] 95 130 M14] 85 120 145
58] 135 175 M16] 130 165 | 210
3/4] 185 280 M18] 170 240 | 290
T e g o
o (I o N
PLVRELRY 0 L ﬂ.lw:.“‘ |
I ‘ i ‘
— L -— — L -—
= L=
1/2-13x1.75 HHCS ~ Grade 5 Grade 8 M12-1.25x50 HHCS

(No. of Marks + 2)

Clulape

G = Grade (Bolt Strength)

D = Nominal Diameter (Inches)

T = Thread Count (Threads per Inch) L =
Length (Inches)

X = Description (HexHead Cap Screw)

CRuJage

P = Property Class (Bolt Strength)

D = Nominal Diameter (Millimeters) T =
Thread Pitch (Thread Width, mm) L =
Length (Millimeters)

X = Description (HexHead Cap Screw)

For Warranty Information please call 800-237-7560

WWW.ROLLINGBIGPOWER.COM




